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TEST REPORT CERTIFICATION

Applicant :  LG-Ericsson Co. Ltd.
Manufacturer :  Alpha Networks Inc.
EUT Description : PCI-1020 WIRELESS 802.11N PCI ADAPTER
FCCID :  TUIPCI1020
(A) Brand Name : LG-Ericsson
(B) MODEL NO. : PCI-1020
(C) SERIAL NO. : N/A

(D) POWER SUPPLY : DC 3.3V From PC Input
(E) TEST VOLTAGE : DC 3.3V From PC Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. Also, this

report shows that the Equipment Under Test (EUT) is to be technically compliant with the FCC and
IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission FCC Part 15: 15.207 PASS
ANSI C63.10: 2009
FCC Part 15: 15.209

Radiated Emission ANS| CE3.10: 2000 PASS

Band Edge Compliance FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Conducted spurious emissions FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

6dB Bandwidth FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Peak Output Power FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Power Spectral Density FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name
Brand Name
Model Number
FCCID

Operation Frequency

Channel Number

Modulation Technology :

Antenna Assembly
Gain

Applicant

Manufacturer

Date of Test

Date of Receipt

Sample Type

PCI-1020 WIRELESS 802.11N PCI ADAPTER
LG-Ericsson
PCI-1020

TUIPCI1020

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz
IEEE 802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

|EEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

|EEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

MIMO 2X2 Dipole Antenna, 2dBi Gain

LG-Ericsson Co. Ltd.

533, Hogye-1dong,Dongan-gu, Anyang-shi, Kyungki-do,
South Korea

Alpha Networks Inc.

NO. 8 Li-shing Rd. VII, Science-based Industrial Park,
Hsinchu, Taiwan.

Jun.08~09, 2011

Jun.07, 2011

Prototype production

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz2)
IEEE 802.11b 1 Low :CH1 2412
1 Middle: CH6 2437
1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
135 High: CH7 2452
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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2.3.Tested Supporting System Details
No.| Description ACS No. Manufacturer| Model Serial Number Approved type
MFCC DoC
. Personal TestPC L Lenovo CR6 L38N404 MBSMI ID: R33B65
Computer Power Cord: Unshielded, Detachable, 1.8m
CN-009759-71618|MFCC DoC
ACS-EMC-LMO0O2R DELL 1907FPt 6CG-BDWW |FIBSMI ID: R3A002
2. Monitor Power Cord: Unshielded, Detachable, 1.8m
'VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)
ACS-EMC-MO0O2R DELL MO056UQ 512024264 gggl\c/llelgc':RMlOS
3. USB Mouse :
Power Cord: shielded, Undetachable, 1.8m
CN-ORH656-658 |1 FCC DoC
ACS-EMC- K02R DELL SK-8115 )
4. | USB Keyboard 90-686-007) |MBSMI ID: T3A002
Power Cord: shielded, Undetachable, 2.0m

2.4. Block diagram of connection between the EUT and simulators

AC Mains «—

AC Mains<+—

EUT

USB Keyboard

PC

USB Mouse

Monitor

(EUT: PCI-1020 WIRELESS 802.11N PCI ADAPTER)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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2.5. Test Facility

Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Mar.31, 2012

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 794232
Valid Date: Dec.30, 2012

EMC Lab. :  Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jul.02, 2011

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2012

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertamty for Conductlon_emlssmn test 3.2 dB(150kHz to 30MHz)
in No. 1 Conduction
3.6 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.7 dB(30~200MHz, Polarize: V)
in 3m chamber 4.0 dB(200M~1GHz, Polarize: H)
3.7 dB(200M~1GHz, Polarize: V)
Uncertainty for_ Cpnductlon Spurious 200 dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 KHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Nov.05,11| 1 Year
3. Terminator Hubersuhner 500 No. 1 May.08, 11| 1 Year
4. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 11| 1Year
5. Coaxial Switch Anritsu MP59B M55367 May.08, 11| 1 Year
6. Passive Probe |Rohde & Schwarz| ESH2-Z3 299.7810.52 |May.08, 11| 1 Year
7. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 11| 1 Year

3.2.Block Diagram of Test Setup

PC System Receiver EUT[PC Peripheral

80cm

=~
LISN LISN E

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.EZ Connect™ N 11n Wireless PCI Adapter (EUT)

Model Number : PCI-1020
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.3.

3.5.0perating Condition of EUT
3.5.1.Setup the EUT and simulator as shown as Section 2.4.

3.5.2.Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via PC connected to the power mains through a line impedance stabilization
network (L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please
refer the block diagram of the test setup and photographs). The AC line are checked to
find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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Data: 2 File: D:DATAZ011 Report datalL'LGACS1101131.EME {2)
0 Level (dBuw) Date: 2011-06-09

FCCPART15C

FCC PART 15 C (AVG)

40
3 [
0.15 2 5 1 2 ] 10 20 30
_ Frequency {(MHz
Trace: {Discrete) quency ( )
Fite no 1ffconduction Data No H
Dis./Lint. H 2011 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Enwv./Ins. 124.,5%C 568 Engineer :Leo-Li
EUT :PCI-1020 WIRELESS 802.11M PCTI ADAPTEER
Power Rating :DC 3.3V PCInput AC 120V/60H=z
Test Mode 1 Tx Mode
M/M:PCI-10Z0
LIZN Cahle Emwmission
No Freqg Factor Loszs Reading Level Limit= Margin ERemark
[MH=) [dE] [dE] [dBuW) (B (B [dB)
1 0.z209%70 o.1%7 9.588 25.40 35.45 63.22 2.7 QF
2 0.83730 0.19 9.89 2z.07 32.15 B6.00 23.85 QaF
3 1.135 0.24 9.89 22.14 32,27 56.00 23.73 QF
4 1.4895 o.z27 9.890 20.95 31.15 E6.00 Z4.85 QF
5 Z2.4159 0.32 9.9z 20.59 30.83 B6.00 25.17 QaF
G 17.523 0.98 10.06 30,42 41.4¢5 a0.00 15.54 QF

REewarks: 1.Emission Level=LI3N Factor+Cable Loss(Include 10d4E pulse liwmirt)
+Reading.
Z.If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deewed to meet both liwmits and measurement
with awverage detector 13 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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Data: 1 File: D:DATA2011 Report datalLLGACS1101131.EMG (2)
80 Lewvel (dBuv) Date: 2011-06-09

FCCPART 15 C

FCC PART 15 C (AVG)

40

0.15 2 5 1 2 ] 10 20 30
Trace: {Discrete) Frequency (MHz)
Fite no 1ffconduction Data No 1
Dis./Ant. H 2011 E3HZ-Z5 WEUTRLL
Limit :FCC PART 15 C
Enwv./Ins. 124.,5%C 568 Engineer :Leo-Li
EUT (PCI-1020 WIRELE3S3 S02.11M PCI ADAFPTER
Power Rating :DC 3.3V PCInput AC 120VW/60HE
Test Hode 1 Tx HMode

M/N:PCI-10Z0
LIZN Cahle Emmission
No Freg Factor Los=ss= Feading Level Limits Margin ERemark
[MH=) (dE) (dE) [dEuV) [dEuWV) [dEuWV) (dE)

1 0O.z0o9vo 0.21 9.88 27.10 37.19 63.22 Z6.03 QF

Z 0.88730 0.25 9.589 20.59 30.71 56.00 Z25.29 QF

3 1.135 0.24 9.89 20.30 30.43 E6.00 Z5.57 QaF

4 3.792 0.31 9.94 19.949 i0.=24 56.00 Z5.76 QF

= 14,150 o.57 10.03 26.87 37.47 60,00 Z22.53 QF

& 18.150 0.71 10.07 3I0.29 41.07 0. 00 15.95 QaF

Eemarks: l.Emission Level=LI3N Factor+Cable Lozss(Include 10dE pulse limit)
+Reading.
2.1f the average liwit iz met when useing a quasi-peask detector.
the EUT =hall be deemed to meet both limits and mweasurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-1

4. RADIATED EMISSION TEST

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.06,10 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 11| 1 Year
3 | Test Receiver |Rohde & Schwarz| ESVS10 834468/011 |[May.08, 11| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 11| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Oct.26, 10 1 Year
6 RF Cable MIYAZAKI 8D-FB  |3# Chamber No.1|May.08, 11| 1 Year
7 | Coaxial Switch Anritsu MP59B M73989 [May.08,11| 1 Year
Frequency rang: above 1GHz~18GHz
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 11 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | May.25,11| 1.5 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 11 1 Year
4 RF Cable Hubersuhner | SUCOFLEX102| 28622/2 May.08, 11 1 Year
5 RF Cable Hubersuhner | SUCOFLEX102| 29091/2 May.08, 11 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

VI Antenna Elevation Varies From1to 4 m

L1
g
3.0m
la »l

(Reference Point)

EUT

Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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For frequency range above 1GHz~18GHz

|

Semi-Anechoic 3m Chamber

3.0m

Antenna Elevation Varies From 1 to 4 m

»|

|

(Reference Point)

1.5m(L)*1.0m(W)*0.8m(H) —»

g

EUT

Turn Table
(Wood)

Combining Network| | AMP

|| Spectrum Analyzer| |

PC System

[
Receiver

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/im dB(nV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 17188 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test

The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up
replaced by Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can
be moved up and down between 1 meter and 4 meters to find out the maximum emission
level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 4-4

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-5

Frequency: 30MHz~1GHz

Data:

1

Level (dBuW/m)
80

40

File: EX2011 Report data'L'LGACS1101131.EMG (2)

Date: 2011-06-09

FCC PART 15 C (3M)
HB
]
RTJ ] B
30 224. 418. 612. 806, 1000
Frequency (MHz)
Fite no. 3m chamber Data no. 1
Dis. / Aint. 3m 2010 CBLel111cC hnt. pol. : VERTICAL
Limit FCC FPART 15 < [(3HM)
Enwvw. / Ins. 24%C/56% Engineer Leo-Li
EUT : PCI-10-20 WIRELESS S02.11N PCI ADLFTER
Power Rating : DC 3.3V From PC Input AC 120V/S50Hz
Test Mode Tx HMode
M/M:PCI-1020
Ant. Cakble Emission
Freqg Factor Lozzs FReading Level Limits Margin EFemark

[MH=) (B ) [dE) (B (dBuW/m) [(dBuW/m) (dE]

30.000 zZ0O.00 0,61 153.73 34.54 40,00 S.66 QF

38.730 15.04 0.68 17.74 33.46 40.00 6.54 QF

119.240 11.8¢ 1.13 21.21 34.20 43 .50 9.30 QF

154.160 11.356 1.18 19.13 31.65 43 .50 11.52 QF

s500.450 15.30 3.55 11.27 33.1:2 46.00 12 .58 QF

631.400 Z20.:23 4.24 9.01 33.48 46,00 12 .52 QF
Rewarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The ewission levels that are 20dBE helow the official

limit are not reported.
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FCC ID:TUIPCI11020 page 4-6
Data: 2 File: E:'2011 Report data'L'LGIACS1101131.EME (2)
0 Lewvel {dBuWin) Date: 2011-06-09

FCC PART 15 C (3M)

€GB

ol T

‘q
i 5 W
030 224. 418. 612. 806, 1000
Frequency (MHz)

3ite no. : 3w chamber Data no. HEA

Dis. / Ant. I Sm 2010 <CELA111cC int., pol. : HORIZCNTALL

Limit : FCC PART 15 C (3M)

Env. / In=s. : 24%C/56% Engineer : Leo-Li

EUT : PCI-10Z20 WIRELESS S502.11N PCI ADLAFTER

Power Rating : DC 3.3V From PC Input ALC 120W/50H=

Test Hode : Tx Mode

: M/M:PCI-10Z0
Ant. Cahle Emission
Lo. Fred. Factor Losz Reading Level Limits Margin ERemark
[MH=) [dB/m) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)

1 37.760 15.58 o.a7 14.35 30.60 40.00 9.40 QF
Z T3.650 7.16 0.85 24,40 32.51 40,00 7.49 QF
3 119.240 11.86 1.13 24.08 37.07 43 .50 6.435 QF
4 241.460 11.93 2.098 la.64 30.66 44.00 15.34 QF
= Z99.660 13.70 Z.48 14.77 30.95 44,00 15.05 QF
& 830.250 2z2.:20 4,99 &.10 33.29 46,00 12.71 QF

Rewarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The ewission levels that are 20dBE helow the official
limit are not reported.
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-1

Frequency: 1GHz~18GHz

Data: 1 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3m Chamber Data no. : 1
Dis. / Ant. 3 31150905 Ant. pol. : HORIZOMNTAL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer : Paul
EUT PCI-1020 WIRELESS §02.11N PCI ADAPTER
Fower DC 3.3V From PC 120V/60H=z
Test mode 11k CH1 Z41ZMH= T=
MW PCI-102Z0

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-2
Data: 2 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
| FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : Z
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode : 11k CH1 2412MH= T
M/N : PCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4524.000 34.47 1=2.53 35.25 43.55 55.35 74.00 18.65 Peak
2 4524.000 34.47 1-2.583 35.25 30.35 42 .15 54.00 11.85 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-3

Data:

60

0

3 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 3
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11k CH1 Z2412HMH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-4
Data: 4 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

60
! FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data ho. @ 4
Di=. / Ant. T 3m 3115 (0205 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode : 11k CH1 2412MH= T
M/N : PCI-1020
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 4524.000 34.47 12.58 35.25 44, 68 56,458 74.00 17.52 Peak
2 4524.000 34.47 1-2.583 35.25 34.49 45.29 54,00 7.1 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-5

Data: 5 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
120
FCC PART 15C PEAK
60
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. @ 5
Dis. / Ant. 3m 3115(0505) Ant. pol. HORIZCNTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11k CHE =2437HH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-6
[Data: 6 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : =]
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11b CHE 2437HMH=z T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4574.000 34.78 12.23 35.35¢6 4z .85 S54.45 74.00 19,52 Peak
2 4874.000 34.78 12.23 35.36 33.05 44 .70 E4.00 9.30 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-7

Data: 7

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

120

Date: 2011-06-08

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 7
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11k CHE 2437HMH=z Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-8
Data: 8 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : =]
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11b CHE 2437HMH=z T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4574.000 34.78 12.23 35.35¢6 47,75 59.55 74.00 14,82 Peak
2 4874.000 34.78 12.23 35.36 36.75 45.40 E4.00 5. 60 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page 4-9
9 File: E:'2011 report datalL'LGACST101131.EMG (104)
Lewvel (dBuVim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)

3ite no. 3w Charber Data ho. @ 9

Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL

Limit FCC PART 15C FPELE

Env. / Ins. 3 Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11k CH11 Z46zZHMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-10
Data: 10 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60 1
FCC PART 15C AV
0 4000 6800, 9600, 12400, 15200, 12000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 10
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11b CH11 Z46ZMH=z T=
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4924.000 35.09 12.58 35.34 46.02 EB.35 74.00 15.65 Peak
2 4924.000 35.09 1=2.583 35.34 34.48 45.581 54,00 7.19 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-11
11 File: E:'2011 report datalL'LGACST101131.EMG (104)
Lewvel (dBuVim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)

3ite no. 3w Charber Data ho. @ 11

Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11k CH11 Z46zZHMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 4-12
Data: 12 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 12
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11b CH11 Z46ZMH=z T=
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4924.000 35.09 12.58 35.34 43.29 EE.E2 74.00 18.38 Peak
2 4924.000 35.09 1=2.583 35.34 30.71 43 .04 54.00 10.9¢ byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-13
13 File: E:'2011 report datalL'LGACST101131.EMG (104)
Lewvel (dBuVim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)

3ite no. 3w Charber Data ho. @ 13

Dis. / Ant. Jm 3115 (0205 Ant. pol. HORIZONTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

1lg CH1 =Z241ZMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-14
Data: 14 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 14
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode ro11g CH1 2412MH= Tx=
M/N : PCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4524.000 34.47 1=2.53 35.25 42.81 54,61 74.00 0 19.39 Peak
2 4524.000 34.47 1-2.583 35.25 34.01 45.581 54,00 §.19 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-15
15 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. : 15

Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

1lg CH1 =Z241ZMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 4-16
Data: 16 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0 1
FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 16
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode HE = CH1 Z2412MH= Tx
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4524.000 54.47 12.58 35.25 46,09 57.89 74.00 146.11 Peak
2 45324.000 34.47 12.58 35.25 34.06 45.86 E4.00 8.14 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-17

Data:

60

0

17 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 17
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11lg CHE 2437HMH=z Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 4-18
Data: 18 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60
Z FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 15
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode HE = CHe 2437MH=z Tx
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 45374.000 34.78 12.23 35.36 33.07 44,72 E4.00 9.28 Lverage
2 4574.000 34.78 12.23 35.3¢6 44,23 55.85 74,00 18.1:2 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-19

Data:

120

60

0

19 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 19
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11lg CHE 2437HMH=z Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-20
Data: 20 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : z0
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode HE = CHe 2437MH=z Tx
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4574.000 34.78 12.23 35.35¢6 44,00 55,65 74.00 18.355 Peak
2 4874.000 34.78 12.23 35.36 33.06 44,71 E4.00 9.29 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-21

Data:

60

0

21 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 21
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11lg CH11 Z46Z2MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-22
Data: 22 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

60
1 FCC PART 15C AV
04000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data ho. @ 22
Dis. / Ant. T 3m 3115 (0205 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode ro11g CH11 Z2462MH=z T
M/N : PCI-1020
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 4924.000 35.09 12.58 35.34 4z .59 54,92 74.00 19.08 Peak
2 4924.000 35.09 1=2.583 35.34 32.3¢6 44,59 54,00 9.31 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-23

Data:

120

60

0

23 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 23
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11lg CH11 Z46Z2MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-24
Data: 24 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 24
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode HE = CH11 Z243c2MH= Tx
MW 1 PCI-10zZ0
Ant . Calble Amp. Etnission
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4924.000 35.09 12.58 35.54 50,62 62 .95 74.00 11.05 Peak
2 4924.000 35.09 12.58 35.34 39.41 5E1.74 E4.00 Z.26 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-25

Data:

60

0

25 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : Z5
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHTZ0 CH1 2412MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-26
Data: 26 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
4 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : Z6
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHTZ0 CH1 Z241:ZMH= T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4524.000 54.47 12.58 35.25 40.24 5zZ.04 74.00 Z21.96 Peak
2 45324.000 34.47 12.58 35.25 31.07 4z .87 E4.00 11.13 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-27
27 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. @ Z7

Dis. / Ant. 3m 3115(0505) Ant. pol. : VERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11nHTZ0O CH1 =241ZMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-28
Data: 28 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
4 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : Z8
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHTZ0 CH1 Z241:ZMH= T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4524.000 54.47 12.58 35.25 40.:28 5zZ.05 74.00 21,82 Peak
2 45324.000 34.47 12.58 35.25 31.41 43.21 E4.00 10.79 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-29

Data:

120

60

0

29 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 9
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHTZ0 CHe 2437MH=z Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-30
Data: 30 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 30
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode t 11nHTZ0 CHE Z2437MH= T
M/N : PCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.78 1=2.23 35.3¢6 43 .93 55.55 74.00 18,42 Peak
2 4574.000 34.78 12.23 35.3¢6 33.88 45.33 54,00 g.a7 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-31

Data:

60

0

3 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 31
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHTZ0 CHe 2437MH=z Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-32
Data: 32 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 32
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHTZ0 CHe 2437MH= T=
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 45374.000 34.78 12.23 35.36 43.20 Ed4.85 74.00 19.15 Peak
2 4574.000 34.78 12.23 35.3¢6 31.74 43 .39 54.00 10.61 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-33
33 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. : 33

Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11nHTZ0O CH11 Z46ZMH= Tx
PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-34

Data:

60

0

1
2

34 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4 FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. : 34

Dis. / Ant. 3m 3115 (0205 Ant. pol. : HORIZONTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer : Faul

EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER

FPower DC 3.3V From PC 120V/60H=

Test mode 11nHTZ0O CH11 Z46ZMHz T=

MW PCI-10Z20

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
4924000 35.09 12.558 35.34 39.45 51.75 74,00 0 Z2Z.:Z2 Peak
4924.000 35.09 12.58 35.34 ZB.68 41.01 E4.00 1z2.99 Lverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

2. The emission

lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-35

Data:

60

0

35 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 35
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHTZ0 CH11 Z46ZMH=z Tx
FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

1
Z

paqge 4-36
36 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
FCC PART 15C PEAK
4 FCC PART 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. @ 36
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=
Test mode 11nHTZ0O CH11 Z46ZMHz T=
MM PCI-10Z20
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
4924.000 35.09 12.58 35.34 39.59 51.92 74.00 Z2zZ.08 Peak
4924 000 35.09 12.55 35.34 29.82 42 .15 54.00 11.85 byrerage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The emission

levels that are 204B kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-37
37 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. @ 37

Dis. / Ant. 3m 3115(0505) Ant. pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul

EUT
Fower
Test mode
MW

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz

11nHT40O CH1 =24z2ZHMH= Tx

PCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-38
Data: 38 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 38
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHT40 CH1 Z24zZ:MH= T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4544.000 534.57 12.45 35.25 41,12 5zZ.89 74,00 21.11 Peak
2  4544.000 34.57 12.45 35.25 30.68 42 .45 E4.00 11.55 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-39

Data:

60

0

39 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 39
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHT40 CH1 24zZ2MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-40
Data: 40 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 40
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHT40 CH1 Z24zZ:MH= T=
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4544.000 34.57 12.45 35.25 40.85 52,62 74.00 21.38 Peak
2 4544.000 34.57 1-2.45 35.25 31.19 42 .96 54.00 11.04 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-41

Data:

120

60

0

M File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 41
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHT40 CH4 2437MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-42
Data: 42 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
120 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : L
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHT40 CH4 2437MH= T=
MM 1 PCI-10zZ0
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 45374.000 34.78 12.23 35.36 43 .68 EE.33 74.00 18.67 Peak
2 4574.000 34.78 12.23 35.3¢6 32.57 44 22 54,00 9.78 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-43

Data:

120

60

0

43 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 43
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHT40 CH4 2437MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-44
Data: 44 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 34
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHT40 CH4 2437MH= T=
MW 1 PCI-10zZ0
Ant . Calble Amp. Etnission
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4574.000 34.78 12.23 35.35¢6 41,66 53.51 74.00 20,489 Peak
2 4874.000 34.78 12.23 35.36 3z2.71 44 .36 E4.00 9. 64 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-45

Data:

60

0

45 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim)
20

Date: 2011-06-08

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 45
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHT40 CH7? 2452MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-46
Drata: 46 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
20 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : E1]
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11nHT40 CH? 245:ZMH= T=
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4904.000 534.95 12.43 35.27 40,77 5z.91 74.00 21,09 Peak
2 4904.000 34.938 12.43 35.27 30.75 42 .89 E4.00 11.11 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-47

Data:

120

60

0

47 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 477
Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul

EUT
FPower
Test mode
MW

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z

11nHT40 CH7? 2452MH= Tx

FCI-10z20

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-48
Data: 48 File: E::2011 report datalL'LGACS1101131.EM6 (104)
120 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 45
Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode : 11nHT40 CH? 245Z2MH= T
M/N : PCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4904.000 34.95 1-2.43 35.27 40.77 5z2.91 74.00 21.09 Peak
2 4904.000 34.95 1-2.43 35.27 30.47 42 .61 54.00 11.39 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI11020 page 4-49
Data: 49 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
Level (dBuVim) Date: 2011-06-08

65

1
2

FCC PART 15C PEAK

FCC PART 15C AV
1 LﬂjWmﬁAn”kmNu4hMwrNMﬁﬁgnvaJhﬁwﬂ»mﬁ=ﬁ-ﬂvﬂi
1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 49
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC 120V/60HE=
Test mode : 11k CH1 TX
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1645.000 2&6.50 7.10 36.33 49,51 46.75 74,00 0 27.Z2 Peak
2410.000 28.48 8.60 35.95 107.00 105.13 74.00 -34.13 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108

AUDIX Technology (Shenzhen) Co., Ltd.




4UDIX ]

FCC ID:TUIPCI1020 page 4-50

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 50
Level (dBuVim)

File: E:2011 report data'l'LGACS1101131.EM6 (104)
Date: 2011-06-08

FCC PART 15C PEAK

65
FCC PART 15C AV

MWWW

01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 50
Dis. / Ant. Sm 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=
Test mode 11k CH1 TX
MW PCI-10Z20
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 1540.000 27.23 7.52 36.25 45.50 43.97 74.00 30,035 Peak
2 2410.000 25.48 &8.60 35.95 99,23 100.36 74.00 -26.36 Peak

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-51

Data

130

65

1
Z

- 51

Level (dBuVim)

File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

)

1M W

1000 1600, 2200, 2800, 3400, 4000

Frequency (MHz)

3ite no. 3w Chawber Data no. : 31

Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer : Paul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC 120V/60H=

Test mode
MW

Ant.
Frec. Factor
(MHz) (dBE/m)

1430.000 25.88
Z440.000 28.53

FCI-1020
Cakhle Amp. Emission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

6.78 36.53 49.02 45.15 74.00 28.85 Peak
g§.458 36.06 107.95 105.90 74.00 -34.90 Peak

Remarks:

11l CHe TX

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-52

Data

130

65

1
Z

152

Level (dBuVim)

File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

MWW

1000 1600, 2200, 2800, 3400, 4000

Frequency (MHz)

3ite no. 3w Chawber Data no. : 52

Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer : Paul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC 120V/60H=

Test mode
MW

Ant.
Frec. Factor
(MHz) (dBE/m)

1430.000 25.88
Z440.000 28.53

FCI-1020
Cakhle Amp. Emission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

6.78 36.53 45.54 41.97 74,00 3Z2.03 Peak
.45 36.06 93.50 99.45 74.00 -25.45 Peak

Remarks:

11l CHe TX

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-53

Data

:53

Level (dBuVim)
30

65

1
2

File: E:2011 report data'l'LGACS1101131.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

st

W

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. : 53
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=

Test mode
MW

Ant .
Freg. Factor
[(MHz)] (dE/m)

1420.000 25.80
Z2464.000 25.55

PCI-10Z20

Calble Lmp. Emis=sion

logzs Factor Reading Level Limitzs Margin Eemark
[dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)

6.55 36.63 50.91 46,65 74,00 0 27.37 Peak
8.76 36.02 107.57 105.86 74.00 -34.8¢6 Peak

Remarks:

11k CH1l1 TX

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-54
Data: 54 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
1 W’MWMM
I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 54
Dis. / Ant. Sm 3115 (0205 Ant. pol. HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer : Paul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC 120V/60H=

Test mode

11 CH11 TX

M/N FCI-10zZ0
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1576.000 26.23 6.97 36.43 45.74 42 .51 74,00 0 31.49 Peak
2 2464.000 25.55 &.78 3d6.02 99,47 100,76 74,00 -26.76 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-55

Data

130

65

1
Z

;55

Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08

2
FCC PART 15C PEAK
FCC PART 15C AV
! U'M\MWNMMWW
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. @ 55
Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=
Test mode 11g CH1 TX
MM PCI-10Z20
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1390.000 25.76 6.59 36.69 49,56 45.22 74.00 28.78 Peak
2410.000 25.45 &S.60 35.95 107.22 105.35 74.00 -34.35 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-56

Data:

130

65

1
Z

a6 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

L#AhMvMNM“h”“hHWﬂMHN““dJ“P”VWMHﬂme

1000 1600.

3ite no.

Dis. / Ant.

Limit

Env. / Ins.

EUT
FPower
Test mode
MW

Ant.
Freg. Factor
[MHz] (dB/m)

1690.000 26.70
Z41la.000 25.48

PCI-1020

Cable Amp. Emission

loss TFactor Reading Level Limits Margin ERewark
(B (dE) [dBuWV) [dBuW/m] [(dBuW¥/m) [(dE)]

7.24 36.28 41.46 39.14 74.00 34.86 Peak
.60 35.85 99,99 101.12 74.00 -27.12 Peak

Remarks:

2200. 2800. 3400. 4000
Frequency (MHz)
3w Chawber Data no. : 56
3m 3115 (0205 Ant. pol. HORIZCNTAL
FCC PART 15C PELE
Z3IFC/54% Engineer : Faul

FPCI-1020 WIRELE33 S0Z.11M PCI ADAFPTER
DC 3.3V From PC 120V/60H=z
11y CH1 TX

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-57
Data: 57 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
2

FCC PART 15C PEAK

65
FCC PART 15C AV

M T

0 j000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. @ 57

Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 Z3FCFE54% Engineer : Faul

EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER

FPower : DC 3.3V From PC 120V/60HE=

Test mode : 1lg CHe TX

MM 1 PCI-10zZ0

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 1s40.000 27.23 7.52 36.28 44,89 43 .36 74.00 30.64 Peak
2 2434.000 25.50 S.60 3F6.01 99. 40 i00.49 74.00 -26.49 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-58

Data:

130

65

1
Z

58 File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Level (dBuVim)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

I R R

1000 1600,
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower
Test mode
MW

Ant.
Frec. Factor
(MHz) (dBE/m)

1366.000 25.73
Z440.000 28.53

FCI-1020

Cakhle Amp. Emission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

6.43 36.40 53.60 49.36 74,00 24,64 Peak
g§.458 36.06 107.74 105.69 74.00 -34.89 Peak

Remarks:

2200, 2800, 3400, 4000
Frequency (MHz)
3w Chawber Data no. : =1=]
3m 3115 (0205 Ant. pol. : VERTICAL
FCC PART 15C PELE
23*%C/54% Engineer : Paul
PCI-1020 WIERELESS S02.11N PCI ADAPTER

DC 3.3V From PC 120V/60Hz
11y CHe TX

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-59
Data: 59 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
1 W
I:'1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 59
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer : Paul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC 120V/60H=

Test mode

11lg CH11 TX

M/N FCI-10zZ0
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1435.000 25.83 &.55 36.53 52.03 47 .85 74,00 0 26.12 Peak
2 Z24g4.000 25.55 &.76 3J6.02 107.:22 105.51 74.00 -34.51 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020 page 4-60

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 60
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)
Date: 2011-06-08

130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
1 WWMW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : ad
Dis. / Ant. Sm 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=
Test mode 11g CH11 TX
MM PCI-10Z20
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 1s40.000 27.23 7.52 36.28 44,00 42 .47 74.00 31.53 Peak
2 2464.000 25.55 &.78 3d6.02 97,43 95,72 74,00 -24.72 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-61

Data

130

65

1
Z

s 61

Level (dBuVim)

File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

IR A e At A

1000 1600, 2200, 2800, 3400, 4000

Frequency (MHz)

3ite no. 3w Chawber Data no. : a1

Dis. / Ant. 3m 3115 (0205 Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer : Paul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC 120V/60H=

Test mode
MW

Ant.
Frec. Factor
(MHz) (dBE/m)

1366.000 25.73
Z410.000 285.48

FCI-1020
Cakhle Amp. Emission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

6.43 36.40 47,47 43 .23 74,00 30,77 Peak
.60 35.95 97.39 95.52 74.00 -24.52 Peak

Remarks:

11nHTZO CH1 TX

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020 page 4-62

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 62
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)
Date: 2011-06-08

130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
!
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 35
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=

Test mode

11nHTZO CH1 TX

MM PCI-1020
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
[MHz] (dB/m) (B (dE) [dBuWV) [dBuW/m] [(dBuW¥/m) [(dE)]
1 1366.000 25.73 6.43 36.40 E0.54 46. 60 74.00 27.40 Peak
Z Z416.000 25.458 S.80 35.95 107.61 105.74 74.00 -34.74 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-63
Data: 63 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
2

FCC PART 15C PEAK

65
FCC PART 15C AV

1WMMMWWWW

MMJWMM

I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. : 63

Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELE

Env. / Ins. @ Z23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC 120V/60Hz

Test mode t 11nHTZ2O CHe TX

M/N : PCI-1020

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1954.000 27.83 7.76 3J6.06 41.52 41.05 74.00 0 3Z2.95 Peak
Z 2440.000 25.53 &.48 36.06 99,55 100.580 74.00 -26.50 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-64
Data: 64 File: E::2011 report datalL'LGACS1101131.EM6 (104)
Level (dBuVim) Date: 2011-06-08
130
2

FCC PART 15C PEAK

65
FCC PART 15C AV

Mﬂ%hﬁhﬂFwM*,ﬂ\MfﬂkvathﬂtwﬁpWAMMAJWNM“
AV%FNVMWLNJAVhAWhJMvFWWMHVﬁMJ“ﬂ

I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. : a4

Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC 120V/60Hz

Test mode t 11nHTZ2O CHe TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1540.000 27.23 7.52 36.28 43.55 42 .02 74,00 31.98 Peak
2 2434.000 25.50 S.60 3F6.01 107.a67 105.76 74.00 -34.76 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020 page 4-65

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 65 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
1 LNWN“w*Mu“#JThﬂvhﬁﬁhﬂumuwﬂMdﬂwwﬂmde
hﬂhwhhﬂjﬂﬁhppumﬂ¢hmﬁwivwivaWvﬁwmh
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. : a5
Dis. / Ant. Sm 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Faul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC 120V/60H=
Test mode 11nHTZO CH11 TX
MW PCI-10Z20
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 1540.000 27.23 7.52 36.25 4z.71 41.15 74.00 0 3Z.82 Peak
Z  2470.000 28.55 &8.76 36.02 99.78 101.07 74.00 -27.07 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-66

Data

130

65

1
2

: 66

Level (dBuVim)

File: E:2011 report data'l'LGACS1101131.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

WMWW%WM

1000 1600. 2200, 2800, 3400. 4000

Frequency {(MHz)

3ite no. 3w Charber Data ho. @ 66

Dis. / Ant. Jm 3115 (0205 Ant. pol. @ VERTICALL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer : Paul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC 120V/60H=

Test mode
MW

Ant .
Freg. Factor
[(MHz)] (dE/m)

1324.000 25.66
Z2464.000 25.55

FCI-1020

Calble Lmp. Emis=sion

logzs Factor Reading Level Limitzs Margin Eemark
[dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)

6.45 36.55 45,64 41.20 74.00 3Z.80 Peak
8.76 36.02 107.19 105.43 74.00 -34.48 Peak

Remarks:

11nHTZO CH11 TX

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-67
Data: 67 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
2

FCC PART 15C PEAK

65
FCC PART 15C AV

WMWMMWWW

I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. : av

Dis. / Ant. Sm 3115 (0205 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 Z3FCFE54% Engineer : Faul

EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER

FPower : DC 3.3V From PC 120V/60HE=

Test mode : 11nHT4O CH1 TX

MW 1 PCI-10zZ0

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 1540.000 27.23 7.52 36.25 46.01 44,45 74.00 29,52 Peak
2  2425.000 28.50 &8.60 36.01 a5. 40 o6.49 74.00 -22.49 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 4-68
Data: 68 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
! WMMWWUM
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. : [1=]
Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC 120V/60Hz
Test mode t 11nHT4O CH1 TX
M/N : PCI-1020
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1366.000 25.73 6.43 36.40 47,63 43 .39 74.00 30.61 Peak
Z 2416.000 25.45 &.60 35.85 104,467 105.580 74.00 -31.50 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020 page 4-69

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 69 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
130
2
FCC PART 15C PEAK
65
FCC PART 15C AV
1 WWWWWWW
MWM
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. : a9
Dis. / Ant. Sm 3115 (0205 Ant. pol. HORIZCNTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC 120V/60H=
Test mode 11nHT4O CH4 TX
M/N FCI-1020
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1954.000 27.83 7.76 3J6.06 41.32 40.85 74,00 33.15 Peak
Z 2455.000 25.55 &.48 36.02 95.31 96.52 74.00 -22.32 Peak

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-70

Data

130

65

1
2

- 70

Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

MW

ﬂNuwMbJNu“ﬁAthwﬂAwwﬁmmeLwNwwMﬂ*Aﬂ

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chawber Data no. 7o

Dis. / Ant. 3m 3115 (0205 Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Paul

EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER

FPower DC 3.3V From PC 120V/60H=

Test mode 11nHTEO CHd TX

MW PCI-10Z20

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
14535.000 25.53 6.55 36.53 44,75 40. 60 74.00 33.40 Peak
24E55.000 28.55 8.48 36.02 104,29 105.30 74.00 -31.30 Peak

Remarks:

Emizssion Lewel= Antenha Factor + Cable Loss -Anp Factor + Reading.
The ewmission lewvels that are 20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 4-71
Data: 71 File: E::2011 report datalL'LGACS1101131.EM6 (104)
Level (dBuVim) Date: 2011-06-08
130
2

FCC PART 15C PEAK

65
FCC PART 15C AV

I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. : 71

Dis. / Ant. Sm 3115 (0205 Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC 120V/60Hz

Test mode t 11nHT4O CH? TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 1540.000 27.23 7.52 36.28 44,10 42 .57 74,00 31.43 Peak
2 2446.000 25.53 §.48 3J6.06 104.55 105.50 74.00 -31.50 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-72

Data:

130

65

1
2

72 File: E:2011 report data'l'LGACS1101131.EM6 (104)

Level (dBuVim)

Date: 2011-06-08

FCC PART 15C PEAK

FCC PART 15C AV

1 L4NJ“AN+AuwNMwMN,¢¢mAAwwhmﬁ“ﬂwﬁ““““*”“

1000 1600.

3ite no.

Di=. / Ant.

Limit

Env. / Ins.

EUT
Fower
Test mode
MW

Ant .
Freg. Factor
[(MHz)] (dE/m)

19284.000 27.83
2455.000 25.55

FCI-1020

Calble Lmp. Emis=sion

logzs Factor Reading Level Limitzs Margin Eemark
[dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)

7,76 36.06 40, 52 40.05 74.00 33.895 Peak
8.458 36.02 95.28 97.29 74.00 -23.:29 Peak

Remarks:

2200, 2800, 3400. 4000
Frequency {(MHz)
3w Charber Data ho. @ 72
Jm 3115 (0205 Ant. pol. HORIZONTAL
FCC PART 15C FPELE
Z3%C/E54% Engineer : Paul

PCI-1020 WIRELE3IS 802.11M PCI ADAFPTER
DC 3.3V From PC 120V/60Hz
11nHT4O CH? TX

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 51

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. [Spectrum Analyzer| Agilent E4446A US44300459 | May.08,11 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,11 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,11 1Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

detected.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is
set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108



®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 5-2

Conducted emission test data:
Chain 0:

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

= Agilent Display
Atten 18 dB - Full Screen
Display Line
-15.45 dBm
On Off
ll \"-.- ! - H“-.,Iu L!-..\,,L, .-'t-A'jli~.'-.-.1.-..-,1-.-..1-'.‘...,-...-,._,“_
[ TR S TN NI | B TR e o ] L | mlt 5 5

Active Fctn
Position»
Bottom

Title»

Preferences»

Copyright 2000-20085 Agilent Technologies

Peak Search

Atten 16 dB : Next Peak
Hext Pk Right

Next Pk Left

1
PR | e
B0l 2 % A e ' R PR (L e Y petrfed.
-t.-..r+.w.«,-.a-;.-'-.-.-'.h\d.-.-'r1_.—1'Lh'p,-Jl_J,q.u-..-n‘l"'-*""'-J'--‘—'r-\.-.".r' > s S

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 5-3

Peak Search

Atten 10 dB BA.14 dBm Next Peak

Hext Pk Right

:_iE
Ol
-15.4

Hext Pk Left

A . P re P
"-1 E;. m R m_m_,.”_h.l_llﬂu_r—n s o e WA TR e SR NI, T P
yln] 4 o e’

Min Search

#YEH 7 =p 1.47 g -.;J Pk-Pk Search

Amplitude
-5A.14 dBm
Mkr 3 CF
More
1 of 2
Copyright 2000-2005 Agilent Technologies
Marker
Arten 16 dB Select Marker
Atten 190 dB { 5 3 4
Normal
Delta
no =
' wmmmmMJN%“meJwNwﬂmﬂwﬁwfﬂwﬂuﬂwﬂﬁﬂ Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2080-2085 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 5-4

Test CH6: 2437TMHz

= Agilent Marker

R, Select Marker
1] ¥ ag

Atten 18 dE 1 2 3 4
Normal
‘ Delta
- | T ), TV q,,ji““_,h [ Delta Pair
| T3 NPT FTERE TS ¥ ST I ST R P i i . (Tratking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2080-2085 Agilent Technologies

Peak Search

Atten 16 dB : Next Peak
Hext Pk Right

Next Pk Left

1

Q

et b e L it A

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page oo

Peak Search

Atten 18 dB : . Next Peak
Hext Pk Right

Hext Pk Left

b,

T
My ket oy gt T

L A e, ! It s
el e B L W SR oA et et

Min Search
#YEH =1 Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
= Agilent Marker

Select Marker

Atten 168 dE el 4

Normal

Delta

| ml.ﬂ.,,,.-u_hl] L.i_..._‘

!
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Test CH11: 2462MHz
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
5 Agilent Display
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Test CH6: 2437MHz
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ECC ID:TUIPCI1020 page 6-1
6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No. Last Cal. Cal. Interval
1. |Spectrum Analyzer |Agilent E4446A US44300459 [May.08,11 |1 Year
2. |Horn Antenna EMCO 3115 9607-4877 |Nov.25,10 |[1.5 Year
3. |Amplifier Agilent 8449B 3008A02495 |May.08, 11 |1 Year
4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08,11 |1 Year
5. |RF Cable Hubersuhner |SUCOFLEX102 [28618/2 May.08,11 |1 Year
6. |RF Cable Hubersuhner |SUCOFLEX102 |28610/2 May.08,11 |1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown
in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz ;Sweep=AUTO
(b) AVERAGE: RBW=1MHz ;VBW=10Hz ; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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Data: 73
0 Level (dBuVim)

File: E:2011 report data'l'LGACS1101131.EM6 (104)

Date: 2011-06-08

CC PART 15C PEAK

65

02310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chawber Data no. 73

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Paul

EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER

FPower DC 3.3V From PC input AC 120V/60H=

Test mode 11k CH1 =2412MH=z TX

MW PCI-10Z20

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2353.1z20 29.42 7.61 35.91 58,69 59.81 74.00 14,19 Peak
2 2390.000 29.44 7.66 36.09 49,14 E0.15 74.00 23.8E Peak
3 Z2400.000 29.44 7.65 3F6.09 52.83 53.584 74.00 20.1¢ Peak
4 2412.900 29.45 7.66 35.85 99.08 i00.24 74,00 -26.24 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 6-2
Data: 74 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
4
65

FCC PART 15C AV

1 2
I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chamber Data no. : 74
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : 11b CH1 Z41-2MH=z TX
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2374.650 29.43 7.61 36.00 37.85 35.87 54.00 15.15 bverage
2 2390.000 29.44 7.66 36.09 37.97 38.958 E4.00 15.02 Lverage
3 Z2400.000 29.44 7.65 3F6.09 44,78 45.79 54,00 g.21 byrerage
4 2411.22Z0 29.45 7.66 35.85 96,14 97.350 S54.00 -43.350 bverage

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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page 6-3

Data: 75
Level (dBuVim)

File: E:2011 report data'l'LGACS1101131.EM6 (104)

Date: 2011-06-08

130

FCC PART 15C PEAK

65

T 55

02310 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)

3ite no. 3w Charber Data ho. 75

Dis. / Ant. 3m 3115(0911) Ant. pol. WERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Faul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode 11k CH1 Z2412MH= TX

M/H FCI-1020

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2353.120 29.42 7.61 35.91 658.02 69,14 74.00 4,86 Peak
2 2390.000 29.44 7.68 3F6.09 54,68 55.69 74.00 18.31 Peak
3 Z2400.000 29.44 7.66 3F6.09 59.48 50,49 74.00 13.51 Peak
4 2411.080 29.45 7.66 35.95 106.88 105.04 74.00 -34.04 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TUIPCI11020 page 6-4
Data: 76 File: E::2011 report datalL'LGACS1101131.EM6 (104)
Level (dBuVim) Date: 2011-06-08
130
a4
65
3 FEC PART 15C AV

w\}’“ﬁ : H\A/\_.r

I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. : 7E

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C AV

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode : 11k CH1 Z241-:MH=z TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2386.300 29.44 7.65 36.09 44,97 45.95 54,00 g.0:2 byrerage
2 2390.000 29.44 7.68 3F6.09 42.82 43 .83 54.00 10.17 byrerage
3 Z2400.000 29.44 7.66 3F6.09 5zZ.47 53.45 S54.00 0.5z bverage
4 2411.220 29.45 7.66 35.95 103.46 104.62 E4.00 -50. 62 Lverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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Data: 77
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08
130

FCC PART 15C PEAK

N SM
ud

0 2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 77
Dis. / Ant. Po3m 311505911, Ant., pol. VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC input AC 120V/60H=
Test mode 11k CH11 245ZMH=z TX
MM PCI-1020
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 24g2.960 29.48 7.72 36.02 106.52 107.70 74.00 -33.70 Peak
2453.500 29.49 7.77  35.97 55.41 Se.70 74,00 17.30 Peak
3 Z2486.000 29.49 7.77 35.897 57.95 59.24 74,00 14.7¢6 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 6-6
Data: 78 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
30 Level (dBuVim) Date: 2011-06-08
1
65
L, P FCC PART 15C AV

0

o~ e A

2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chamber Data no. : =

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C AV

Env. / Ins. 1 Z3FCFE54% Engineer : Faul

EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : 11b CH11 2462MHz TX

MW 1 PCI-10zZ0

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z461.200 29.45 7.72 3F6.02 103.51 i04.99 54.00 -50.99 bverage
24583.500 29.49 7.77 35.97 43. 63 44 .92 E4.00 9.08 Lverage
24586.960 29.49 7,77 35.97 47.41 45.70 54,00 5.30 byrerage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 6-7
Data: 79 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
130 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK
65
3 3
e ]
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chamber Data no. : 79

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELE

Env. / Ins. @ Z23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode : 11k CH11 2462MHz TX

M/N : PCI-1020

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2463.040 29.453 7.72 3J6.02 100.:20 101.358 74,00 -27.38 Peak
Z2 2483.500 29.49 7.77  35.87 50,44 51.75 74,00 22,27 Peak
3 2487.840 29.50 7.77 36.00 5E3.23 5450 74.00 19.50 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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Data: 80
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08
130

65
FCC PART 15C AV

3
\ﬁ"\\sz_x______ﬁ___

B

0

2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. g0
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Paul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC input AC 120V/60H=
Test mode 11k CH11 245ZMH=z TX
MW PCI-10Z20
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) (dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z2464.640 29.45 7.72 36.02 97,37 95.55 54.00 -44.55 bverage
2  2483.500 29.49 7,77 35.97 39.30 40. 59 E4.00 13.41 Lverage
3 2486.960 29.49 7.°77  35.897 42.20 43 .49 54.00 10.51 byrerage
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.

The emwission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 6-9
Data: 81 File: E::2011 report datalL'LGACS1101131.EM6 (104)
130 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

T
65

WWM

0

2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. @ &1
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode ro11g CH11 2462MHz TX
M/N : PCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z24g65.440 29.453 7.72 3F6.02 100.52 101.70 74,00 -27.70 Peak
2 2483.500 29.49 7.77 35.897 59.:22 60.51 74,00 13.49 Peak
3 24%94.000 29.50 7.77 36.00 53.96 55.25 74,00  185.77 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-10

Data:

130

65

0

82 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
1
FCC PART 15C AV
\,\\2
-..._‘__‘_\__\__‘_‘_'_3
2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. gz

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. Z3IFC/54% Engineer Paul

EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER

FPower DC 3.3V From PC input AC 120V/60H=

Test mode 11 CH11 Z2462MHz TX

MW PCI-10Z20

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z465.5840 29.45 7.72 36.02 91.48 SZ.67 S54.00 -35.487 bverage
24583.500 29.49 7.77 35.97 43.05 44 .34 E4.00 9,66 Lverage
2495.240 29.50 7.7 36.00 39.35 40. 62 54.00 13.38 byrerage

Remarks:

1. Emission Lewvel=

Z. The emission

Antenna Factor + Cable Loss —-Awp Factor + Beading.
levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-11

Data: 83
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)
Date: 2011-06-08

130
1
FCC PART 15C PEAK
Ll ' 1’\@
63 xﬂ%”“m%wjﬁywqwhmkwﬁan
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. : g3
Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Paul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC input AC 120V/60H=
Test mode 11 CH11 Z2462MHz TX
MW PCI-10Z20
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z2465.040 29.45 7.72 36.02 106,92 105.10 74.00 -34.10 Peak
2  2483.500 29.49 7,77 35.97 &4.80 E6.09 74.00 7.91 Peak
3 2494.1g0 29.50 7.77 3F6.00 59.:28 g0.55 74,00 13.45 Peak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-12

Data: 84

Level (dBuVim)
130

File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Date: 2011-06-08

65
FCC PART 15C AV
T~
"H‘ﬁahﬁﬁg
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. g4

Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. 23*%C/54% Engineer Faul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode 11g CH11 2462MHz TX

M/N FCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z4g0.000 29.453 7.72 36.02 93.06 99,24 54.00 -45.:24 byrerage
2 2483.500 29.49 7.77 35.897 45.14 49,43 54,00 4.57 byrerage
3 2492.640 29.50 7.77 36.00 43.29 44,56 S54.00 9,44 bverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 6-13
Data: 85 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
4
A[f FCCRPART 15C PEAK

A

I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. @ 85

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELE

Env. / Ins. @ Z23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode ro11g CH1 =2412MHz T

M/N : PCI-1020

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2346.400 29.41 7.61 35.99 66.23 7. 26 74,00 6.74 Peak
Z2 2390.000 29.44 7.66 36.09 64,06 65.07 74.00 §.95 Peak
3 2400.000 29.44  7.66 0 36.09 79.05 B0.06 74.00 -46.06 Peak
4 2413.150 29.45 7.656 35.895 106.89 105.05 74.00 -34.05 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-14

Data:

130

65

0

[ L G

86 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
4
3
) / LC PART 15C AV
—/_/_’J\_/I‘\W/Q/
2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. g6
Dis. / Ant. 3m 311505911 Ant. pol. VERTICAL
Limit FCC PART 15C AV
Env. / Ins. Z3%C/E54% Engineer Faul
EUT PCI-1020 WIRELESS 802.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode
MW

Ant .
Frec. Factor

(MHz)

(dE/m)

FEemark

Z359.4:20
Z2390.000
Z400.000
Z410.100

11g CH1 Z2412MH=z TZ

FCI-1020

aihle  Amp. Etnission

oss Factor BReading Lewvel Limits Margin

dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
61 35.91 49.24 50.36 54,00 3.64
65 36.09 46.75 47 .76 S54.00 G.24
65 36.09 EB.18 52,159 E4.00 -5.19
g5 35.95 93.:24 99,40 54.00 -45.40

Lyerage
Lwverage
bverage
Lyerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen)

Co., Ltd. Report No. ACS-F11108




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TUIPCI1020 page 6-15
Data: 87 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
130
4
FEC PART 15C PEAK
65
1
0 2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. : =
Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer : Paul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode 11g CH1 =2412MHz T
M/N FCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2359.250 29.42 7.861 35.91 55.866 Se.78 74,00 0 17.:22 Peak
2 2390.000 29.44 7.68 3F6.09 54, 62 55.63 74,00 18.3°7 Peak
3 Z2400.000 29.44 7.66 3F6.09 67,582 65.535 74.00 5.17 Peak
4 2413.180 29.45 7.66 35.95 97.06 95.22 74.00 24,22 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen)

Co., Ltd.

Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 6-16
Data: 88 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
4
65

FCC PART 15C AV

1 2
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chamber Data no. : [=3=]
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode HE = CH1 Z2412MH=z TX
MW 1 PCI-10zZ0
Ant. Cakble Amp. Emis=sion
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2389.420 29.42 7.61 35.91 38.83 39.95 E4.00 14.05 Lverage
2 2390.000 29.44 7.68 3F6.09 3g8.61 39.62 54.00 14.38 byrerage
3 Z2400.000 29.44 7.65 3F6.09 45 .00 49.01 54,00 4,99 byrerage
4  2410.100 29.45 7.66 35.85 §5.355 g89.51 54.00 -35.51 bverage

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 6-17
Data: 89 File: E::2011 report datalL'LGACS1101131.EM6 (104)
Level (dBuVim) Date: 2011-06-08
130
4

FEC PART 15C PEAK

- {

I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. : g9

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode t 11nHTZ0 CH1 2412MH=z TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2344.300 29.41 7.61 35.99 54,47 55.50 74.00 18.50 Peak
2 2390.000 29.44 7.68 3F6.09 54,11 55.12 74,00 18.88 Peak
3 Z2400.000 29.44 7.66 3F6.09 60,57 61.55 74.00 0 1z2.42 Peak
4 2409.820 29.45 7.66 35.95 6. 67 97.83 74.00 -23.83 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

130

65

0

[U=" L I S

paqge 6-18
a0 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
4
FCC PART 15C AV
|
1 2
2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. : j=lu]
Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. 23*%C/54% Engineer : Paul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode 11nHTZ0 CH1 2412ZMH= TX
M/N FCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
2359.980 29.42 7.6l 35.91 38.95 40.07 54.00 13.93 Peak
2380.000 29.44 7.5 36.09 3g8.17 39.15 54.00 14.8:2 Peak
Zz400.000 Z9.44 7,66 36.09 45.59 43,90 S54.00 4,10 Peak
24059.400 29.45 7.66 35.95 a87.71 85.87 E4.00 -34.87 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 6-19
Data: 91 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
4

FOC RART 15C PEAK
el

I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. : 91

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELE

Env. / Ins. @ Z23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode t 11nHTZ0 CH1 2412MH=z TX

M/N : PCI-1020

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2345.220 29.41 7.61 35.99 66,22 67,25 74,00 6.75 Peak
Z2 2390.000 29.44 7.66 36.09 64,56 65.87 74.00 g.15 Peak
3 2400.000 29.44  7.66 0 36.09 72.14 73.15 74.00 0.85 Peak
4 2410.100 29.45 7.656 35.95 106.60 107.76 74,00 -33.76 Peak

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-20

Data:

130

65

0

[U=" L I S

92 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
4
3
] CC PART 15C AV
¥
__/_\/\/k_k_——/}/ x
2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. 9z
Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 23*%C/54% Engineer Faul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode 11nHTZ0 CH1 2412ZMH= TX
M/N FCI-1020
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
2360.120 29.42 7.81 35.91 49.36 50.45 54,00 3.52 byrerage
2380.000 29.44 7.5 36.09 45.98 45.99 54,00 7.01 byrerage
Zz400.000 Z9.44 7,66 36.09 59,12 60.15 54,00 -46.15 bverage
2414.300 29.45 7.66 35.95 a7.72 O5.858 E4.00 —-44.88 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen)

Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 6-21
Data: 93 File: E::2011 report datalL'LGACS1101131.EM6 (104)
130 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

° M Wﬁwzjw

02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chamber Data no. : 93

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode t 11nHTZ0 CH11 Z46zZMHz TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2465.360 29.453 7.72 3J6.02 106.58 107.76 74,00 -33.76 Peak
2 2483.500 29.49 7.77 35.897 66.23 67 .52 74,00 6.48 Peak
3 24584.960 29.49 7.77  35.87 65,49 59,75 74.00 4,22 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-22

Data: 94

Level (dBuVim)
130

File: E:2011 report data'L'LGIACS1101131.EM6 (104)

Date: 2011-06-08

65
FCC PART 15C AV
2
-‘—‘—n_._\_'_\_._"__'—
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. 94

Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. 23*%C/54% Engineer Faul

EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode 11nHTZ0 CH11 2462ZMH= TX

M/N FCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z2464.400 29.4583 7.72 3J6.02 7. 66 95.54 54.00 -44.54 byrerage
2 2483.500 29.49 7.77 35.897 47.80 49.09 54,00 4.91 byrerage
3 2485.800 29.50 7.77 36.00 44,45 45,72 S54.00 g.28 bverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI11020 page 6-23
Data: 95 File: E:'2011 report data'lL'LGACS1101131.EM6 {104)
30 Level (dBuVim) Date: 2011-06-08

FCC PART 15C PEAK

02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. : 95
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Faul
EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : 11nHTZ0 CH11 Z4ezZMHz TXE
MW 1 PCI-10zZ0
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2465.360 29.45 7.72 36.02 99,97 101.15 74.00 -27.15 Peak
24583.500 29.49 7.77 35.97 E9.76 61.05 74.00 12.95 Peak
3 2485.040 29.49 7.77  35.897 63.71 65.00 74,00 9.00 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




AUDIX )

FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-24

Data:

130

65

0

96 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C AV
kk““xhﬂg
—~ 3
A S
2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. @ 96

Dis. / Ant. 3m 311505911, Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. Z3IFC/54% Engineer Paul

EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER

FPower DC 3.3V From PC input AC 120V/60H=

Test mode 11nHTZ0 CH11 Z46ZMH= TX

MM PCI-10Z20

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
2464640 29.453 7.72 36.02 91.1=2 9z.30 E4.00 -38.30 Lverage
2453.500 29.49 7.77  35.97 42.78 44 .07 54,00 9.93 byrerage
24585.640 29.50 7.77  36.00 40.18 41.45 54.00 12.55 byrerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-25

Data: 97
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08
130

FCC PART 15C PEAK

s

K]
T Ao Mo

0

2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. : =i
Dis. / Ant. Sm 3115(0911) Ant. pol. HORIZCNTAL
Limit : FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Faul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode 11nHT40 CHT Z245ZMH= TX
M/N FCI-1020
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z24g2.1g0 29.453 7.72 3J6.02 95.98 97.16 74.00 -23.1¢6 Peak
Z2 2483.500 29.49 7.77  35.87 S56.36 S57.E5 74.00 16.35 Peak
3 2485.040 29.49 7.77  35.97 5Eo.0z2 60.31 74.00 13.69 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-26

Data: 93
Level (dBuWim)

File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Date: 2011-06-08
130

65
FCC PART 15C AV

—— ]
0 2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. : 95
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Paul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC input AC 120V/60H=
Test mode 11nHT40 CHS 245ZMH= TX
MW PCI-10Z20
Ant. Cakble Amp. Emis=sion
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 24g7.440 29.48 7.72 36.02 86.49 B7.67 E4.00 -33.67 Lverage
2453.500 29.49 7.77  35.97 43.59 44 .55 54,00 9,12 byrerage
3 2487.440 29.49 7,77 35.897 43.23 44 52 54,00 9,458 byrerage

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-27

Data:

130

65

0

99 File: E:2011 report data'l'LGIACS 110113 1.EM6 (104)

Level (dBuWim)

Date: 2011-06-08

FCC PART 15C AV
v_\"———-—i—-_,_,_‘j
=h¥__q____q___5_h_u_
2430 2446. 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. @ 99
Dis. / Ant. 3m 311505911, Ant., pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Paul
EUT PCI-102Z0 WIRELE33 S02.11NM PCI ADAPTER
FPower DC 3.3V From PC input AC 120V/60H=
Test mode 11nHT40 CHS 245ZMH= TX
MM PCI-1020
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
2453.840 29.458 7.72 36.02 93.73 o4.91 E4.00 —-40.91 Lverage
2453.500 29.49 7.77  35.97 45.70 49,99 54,00 4.01 byrerage
2457.360 29.49 7,77 35.97 43.30 49 .59 54,00 4.41 byrerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 6-28
Data: 100 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
130 Level (dBuWim) Date: 2011-06-08

FCC PART 15C PEAK
3
-
65 %MW
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. : 100
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : 11nHT40 CHS 2452MH=z TX
M/N : PCI-1020
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2449.7¢0 29.47 7.72 3J6.06 103.47 104. 60 74.00 -30.60 Peak
Z2 2483.500 29.49 7.77  35.87 6Z.94 64,25 74.00 .77 Peak
3 2486.640 29.49 7,77 35.97 65.43 EG.72 74.00 7.28 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 6-29
Data: 101 File: E:2011 report data'L'LG'ACS1101131.EM6 (104)
Level (dBuWim) Date: 2011-06-08
130
4

65

0

[ R N

FCC PART 15C

Mwww

2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. : 101

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 Z3FCFE54% Engineer : Faul

EUT : PCI-102Z0 WIRELE3S S02.11M PCI ADAPTER

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : 11nHT40 CH3 24z2:2MHz TX

MM 1 PCI-10zZ0

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
Z2345.000 29.41 7.61 35.99 65.25 EG.25 74.00 7.72 Peak
2380.000 29.44 7.5 36.09 64,32 65.33 74,00 g.a7 Peak
2400.000 29.44 7.5 36.09 70.88 71.89 74,00 2.11 Peak
Z419.620 29.46 7.66 3F6.01 103.94 105.05 74.00 -31.05 Peak

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 6-30
Data: 102 File: E:'2011 report datalL'LGACST101131.EMG (104)
Level (dBuVim) Date: 2011-06-08
130
4
65 ¢
j FCC PART 1
.,—-"""ﬁ
1\_////
_'-""'_FI‘-'_J
0 2310 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. t 3m Chawber Data ho. @ 10z
Di=. / Ant. T 3m 31150911 Ant. pol. @ VERTICALL
Limit i FCC PART 15C AV
Env. / Ins. @ Z23%C/54% Engineer : Paul
EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : 11nHT40 CH3 24z22MH=z TX
M/N : PCI-1020
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2315.8:2Z0 29.40 7.55 36.06 4z .54 43.75 54.00 10.:27 bverage
2 2390.000 29.44 7.66 36.09 49,21 EO.z22 E4.00 3.78 Lverage
3 Z2400.000 29.44 7.65 3F6.09 58.75 59.76 54.00 -5.7¢6 byrerage
4 2424.500 29.46 7.66 3F6.01 94,74 95.85 S54.00 -41.55 bverage

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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ECC ID:TUIPCI1020 page 6-31
Data: 103 File: E:2011 report datalL'LGACST101131.EMG (104)
Level (dBuWim) Date: 2011-06-08
130
FCC PART 15C PEAK
65 Rf \ﬂuﬂ
WWMMW%M
0 2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. : 103
Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer : Paul
EUT PCI-1020 WIERELESS S02.11N PCI ADAPTER
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode 11nHT40 CH3 2422ZMH= TX
M/N FCI-1020
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2356.900 29.42 7.61 35.91 55.49 fe.61 74,00 0 17.39 Peak
Z2 2390.000 29.44 7.66 36.09 53.89 S4.70 74.00 19.30 Peak
3 2400.000 29.44  7.66 0 36.09 60.24 61.25 74.00 12.7E Peak
4 2432.220 29.46 7.72 3F6.01 95.01 S95.15 74,00 -22.18 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen)

Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI11020 page 6-32
Data: 104 File: E::2011 report datalL'LGACS1101131.EM6 (104)
130 Level (dBuVim) Date: 2011-06-08

65
FCC PRRT 15C AV
7 T
1 2_,_/‘/(
I:'2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chamber Data no. : 104

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C AV

Env. / Ins. @ 23%C/54% Engineer : Paul

EUT : PCI-1020 WIRELESS S0Z.11M PCI ADAPTER

Power : DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode : 11nHT40 CH3 24z22MH=z TX

M/N : PCI-1020

Ant. Cakhle Amp. Emission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2357.740 29.42 7.61 35.91 38.:21 39.33 54.00 14.a67 byrerage
2 2390.000 29.44 7.68 3F6.09 39.89 40.90 54.00 13.10 byrerage
3 Z2400.000 29.44 7.66 3F6.09 45.55 43,54 S54.00 4,465 bverage
4 2432.780 29.46 7.72 36.01 85.26 86.43 E4.00 -32.43 Lverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page Z-1
7. 6dB Bandwidth Test

7.1.Test Equipment
Item |Equipment Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Analyzer |Agilent E4446A US44300459 May.08,11 |1 Year
2. Attenuator Agilent 8491B MY 39262165 May.08,11 |1 Year
3. RF Cable Hubersuhner |[SUCOFLEX102 |28618/2 May.08,11 |1Year
7.2.Limit

7.3.

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID;TUIPCI1020 page 7-2
% Agilent L Amplitude
Ch Freq  2.452 GHz Y fixis Units,
Occupied Bandwidth I
Ref Lvl Offst
20.70 dB
Atten 16 dE
% '?'-""'""""'."""'"'-"‘"_""-."-"_"-._|""'-'-“'-_""'""'_-"""‘ﬁ"""""'" QII e
Corrections»
Ext Amp Gain
- 0.80 dB
#Res BW 478 kHz YEKW 5 MHz
- - - Atten Step
Occupied Bandwidth Occ BH % Pur 2dB 10dB
35.9920 MHz % dB
. More
Transmit Freq Error > of 3

% ¢dB Bandwidth

Ch Freq 2.437 GHz
Occupied Bandwidth

Atten 18 dB

o~ ?,_.=...,.__.__-..._..'..--..‘..n..-.-.-.r-..lIIrII__._-.-.--.....—...-=—.-.,,_._._;-._.,.__,.=_¢III <
i i

———

s BH 470 kHz VEBH 5 MHz

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur
35.9802 MHz % dB

Transmit Freq Error
% JB Bandwidth

Blank

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd.
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ECC 1D:TUIPCI1020 page 7-3
- Agilent L | Trace
Ch Freq 2.422 GHz ; Tracg
Occupied Bandwidth
Clear Hrite
Atten 18 dB
Max Hold
% -?._.—.-._._._._a'-..,_u,-'-.-.-.-,-o..--'d"..4,_IL.I_.-_~'r---—.-‘.-—--"“.'-._..l“—..-.-..-.—...?l. 6
Min Hold
View
YEH & MHz ]
Occupied Bandwidth Occ BH % Pur Blank
35.9774 MHz ®dB -6
Transmit Freq Error : 1"10{3
% dB Bandwidth 0

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 8-1
8. OUTPUT POWER TEST
8.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Power meter Anritsu ML2487A 6K00002472 | May.08,11 1Year
2. Power sensor Anritsu MAZ2491A 0033005 May.08,11 1Year
3 Attenuator Agilent 8491B MY39262165| May.08,11 1 Year
4 Spectrum Agilent EA446A | US44300459 | MAY-08LL 1y vear
Analyzer
5 RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,11 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is above 6dB bandwidth of signal to measure out each test modes’ PK output

power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and
above 20MHz bandwidth of power sensor ML2491A. So the channel power measure
function of Spectrum Analyzer was used to measure out the PK output power of each test

modes’

Note: For IEEE802.11n mode, it’s MIMO system, so calculate total e.i.r.p power by add
each chain’s measured power.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 8-2
8.4.Test Results
EUT: PCI-1020 WIRELESS 802.11N PCI ADAPTER
M/N: PCI-1020
Test date: 2011-06-09 Pressure: 101.6 kpa (I;:)umldlty: 52
Tested by: Leo-Li Test site: RF site ;’gmegrature:
Cable loss: 0.7 dB Attenuator loss: 20 dB Antenna Ggm:
1.8 dBi
Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
CH1 19.56 30
11b CHG6 22.26 30
CH11 20.52 30
CH1 24.39 30
11g CH6 25.37 30
CH11 24.77 30
1 CH1 23.61 30
HTQO CH6 25,66 30
CH11 24.25 30
Result Limit
Test CH Measured PK Output power
Mode power(dBm)/3MHz (dBm) (dBm)
11n CH1 11.69 22.50 30
HT40 CH4 13.42 24.23 30
CH7 11.78 22.59 30
6dB Bandwidth for 11n HT40: 36.119MHz
BW correction factor = 10log[(36.119MHz)/(3MHz)] = 10.81dB
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 8-3

% Agilent L Peak Search

Atten 18 dB 1169 Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

* 'Marker
ur Mkr 5 CF
swp 1 2.430700000 GHz
11.69
= More
t i N 1 of 2
- Agilent L Peak Search
Atten 18 dB . Next Peak
. Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

| Marker
sin 2.446300000 GHz Mkr > CF
13.42 dBm
GHz More
1 of 2

5 BH 3 MHz ABH 8 MHz

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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ECC ID;TUIPCI1020 page 8-4
# Agilent L | Peak Search
Atten 18 dB ) “dBm Next Peak
1
e v‘_.-._J'n.'r‘3\\,_¢_1.-'-u'I"""‘-"'"'-1""‘""9'-""‘-‘-\__
' Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

£
FTI_J.I'I Marker

s | 2.448000000 GHz

Mkr 3 CF

#Res BH 3 M JBH 8 MHz 48

More
1of 2

File Operation Status. A:\SCREMN929.6IF file saved

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TUIPCI1020 page 9-1

9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item [Equipment |Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval

1. |Spectium |y ijent E4446A US44300459 |May.08, 11 |1 Year
Analyzer

2. |Attenuator |Agilent 8491B MY 39262165 |May.08, 11 |1 Year

3. |RF Cable Hubersuhner |SUCOFLEX102 [28618/2 May.08, 11 |1Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

9.3.Test Procedure
1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Follow the test procedure as described in ANSI C.10: 2009 Clause 6.11.2.3 to measure out
each test modes and chain’s power density with 3KHz.

3, For IEEE802.11n mode, it’s MIMO technology, so account total power density by
add each chain’s power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020

AUDIX Technology (Shenzhen) Co., Ltd.

page 9-2

9.4.Test Results

EUT: PCI-1020 WIRELESS 802.11N PCI ADAPTER
M/N: PCI-1020
Test date:2011-06-09 Pressure: 100.9 kpa Humidity: 51 %
Tested by: Leo-Li Test site: RF Site Temperature : 25°C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 2 dBi
Power density (dBm/3KHz) Limit
Test Mode CH . . (dBM/3KH2)
Chain0 Chainl Total
CH1 -8.37 -9.28 N/A 8
11b CH®6 -8.14 -9.41 N/A 8
CH11 -9.30 -9.44 N/A 8
CH1 -13.28 -13.53 N/A 8
11g CH6 -9.81 -10.26 N/A 8
CH11 -15.00 -15.70 N/A 8
CH1 -17.30 -17.79 0.15 8
Lin CH6 1059 | -10.66 0.69 8
HT20
CH11 -17.03 -17.16 0.17 8
CH3 -21.57 -20.58 0.07 8
Hlleo CH6 1340 | -11.89 0.45 8
CH9 -21.71 -21.10 0.06 8
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108
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FCC ID:TUIPCI1020 page 9-3

Chain 0
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.412 492
Atten 16 dB i Next Peak

Next Pk Right
N N e Next Pk Left
Min Search

Pk-Pk Search

Marker
2.412492500 GHz Mkr 3 CF

-8.37 dBm
500 0 GHz
# ] z #YEW 18 kHz #Sneepn |
File Operation Status. A:\SCREN915.6GIF file saved
Test CH6: 2437MHz
- Agilent Peak Search

More
1of 2

Atten 16 dB 1 M Next Peak

Next Pk Right

1
e .
j e PN  Next Pk Left

i

T AT 1o
e, nd e s -.hf.-' T,

Min Search

Pk-Pk Search

Marker
swp 2.438213800 GHz Mkr 3 CF
4 dBm

B GHz More

1of2

#VEH 18 kHz

Copyright 2080-2085 Agilent Technologies
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FCC ID:TUIPCI1020 page 9-4
Test CH11: 2462MHz
- Agilent Peak Search

Atten 18 dB 9.30 dBm Next Peak

Next Pk Right

1 S

IZjE: b ey ‘_‘ul et ,,]Ju”f,, et

_.__L|—"._.-"-,"!r.II|_.-'Ha"‘J-tlI..-'.|-""-a;.-'l,.i_.-'"1'r.'""'.-"-.-"'|___.-"-'I._.-1.."-u"'l..»’|uu_..._.""..-"f,r'.'l.' N e K t P k L e f t

Min Search
Pk-Pk Search

Marker
2.468815800 GHz O
-9.30 dBm -
: 1 of 2

#VBH 18 kHz #5neep 10

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
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Test CH6: 2437MHz
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.41
Atten 16 dB i Next Peak
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Test CH11: 2462MHz
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Chain 1
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
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Test CH11: 2462MHz
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are MIMO 2X2 dipole antenna with SMA-B connector and
that no antenna other than that furnished by the responsible party shall be used with the device,
the maximum peak gain of the transmit antenna is only 2dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHz) Power density (mW/ cm?) |Averaging time(minutes)

2412 1 30

2437 1 30

2462 1 30

11.2.Estimation Result

EUT: PCI-1020 WIRELESS 802.11N PCI ADAPTER
M/N: PCI-1020
Test date:2011-06-09 Pressure:  100.6 kpa Humidity: 49 %
Tested by: Leo-Li Test site:  RF Site Temperature : 25C
Cable loss: 0.7 dB Attenuator loss: 20 dB Antenna Gain: 1.8 dBi
Peak Output | Antenna | Antenna
Test CH Frequency | Output Power Gain Gain MPE
Mode (MHz) Power (mW) (dBi) (Linean)
(dBm)
CH1 2412 19. 56 90. 36 1.8 1. 51 0.0272
11b CH6 2437 22. 26 168. 27 1.8 1. 51 0. 0507
CHI1 2462 20. b2 112.72 1.8 1. 51 0. 0340
CH1 2412 24. 39 274.79 1.8 1.51 0. 0828
11g CH6 2437 25. 37 344. 35 1.8 1. 51 0.1037
CHI1 2462 24.77 299. 92 1.8 1. 51 0. 0904
1n CH1 2412 23.61 229. 61 1.8 1. 51 0. 0692
HT20 CH6 2437 25. 66 368. 13 1.8 1. 51 0.1109
CHI1 2462 24. 25 266. 07 1.8 1. 51 0. 0802
1n CH1 2412 22.5 177. 83 1.8 1. 51 0. 0536
HT40 CH4 2437 24.23 264. 85 1.8 1. 51 0.0798
CH7 2462 22.59 181. 55 1.8 1. 51 0. 0547

Note: The estimation distance is 20cm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TUIPCI1020 page 12-1

12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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13.PHOTOGRAPH OF TEST
13.1.Photos of Power Line Conducted Emission Test
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13.2.Photos of Radiated Emission Test
30-1000MHz
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Above 1000MHz
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14. PHOTOGRAPH OF EUT
Figure 1
General Appearance of the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT
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Figure 6
General Appearance of the EUT
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Figure 7
General Appearance of the EUT

P3P0040BO
110587

4

'iill ||!ii.\,HJ|r'i!i! ‘|.

LT .
1 | ur 5; :
=

el
i

LN I
i

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11108




